
Regional Municipality of Halton 
Oakville WPP Class EA 

BRM-00605015-A0 | Halton ref: PR-2989A 
August 31, 2016 

 

 

 

 

 

 

 

 

 

 

 

 

 

Appendix B: Full Scale 130 ML/d Test Report 
  



(this page intentionally left blank) 



Class EA Study to Rerate the Oakville
WPP to 130 ML/d 130 ML/d Test Report
Region ref PR-2989A

Regional Municipality of Halton

GHD | 651 Colby Drive Waterloo Ontario N2V 1C2
8811884  | Report No 1 | September 12, 2016



 

GHD | 8811884 | Report for Halton Region | PR-2989A | Oakville WPP EA Rerating | 130 ML/d Test Report | i 

Revised 12 September 2016 

Executive summary 
This report documents the full scale hydraulic and limited process assessment test of the Oakville 
[...]
taken offline during peak water demand season, temporarily reduce the maximum production 

of Oakville WPP to not exceed the present water taking allowance (120 ML/d) and 

supplement supply with other sources (e.g. Burlington WPP, Burloak WPP, or supply from 

neighbouring municipalities). (Section 2.1.2 and 4.1.2) 

2. Maintain a Performance Ratio of 1.1 to 1.2 for inactivation of Cryptosporidium by controlling 

ozone residual (i.e. adjusting ozone dosage).  

3. Maintain the 300 mm minimum required headspace in the ozone and that headspace surge 

frequencies be reduced. To minimize the potential for headspace surges, consideration 

should be given to updating process logic (e.g. slower ramp up periods), implementing 

operations protocol (e.g. smaller low lift pump flow increases during ramp up periods), and 

additional monitoring (e.g. installing level monitors or glass viewing ports). (Section 4.1.6) 

4. Optimize the ozonated water conduit level setpoint for raw water flow control for flows above 

120 ML/d (gross) for the targeted production of 130 ML/d (net). Considerations should also 

be given to experiment with controlling the filter rate based on the Actiflo® level and raw 

water pumping based on the clearwell level in order to help reduce the sinusoidal pattern. 

(Section 4.1.7) 

5. Optimize the control logic for changes to the total filter effluent rate to prevent instantaneous 

changes in order to avoid surging the ozonated water conduits to 100%. (Section 4.1.7) 

6. Continue protocol of backwashing filters prior to an expected high raw turbidity episode (e.g. 

wet weather, spring rains, initial snow melt) if demand is also expected to approach 130 ML/d 

(net). (Section 4.1.8)  

7. Optimize and determine the operable range at which the Davis Road Zone O1 bypass valve 

is throttled to reduce local distribution system pressures near Oakville WPP to permit net 

production flows of 130 ML/d. (Sections 3.5.7, 4.1.10, and 4.4) 

8. Update/revise the process control narrative for the WPP for net production flows of 130 ML/d 

to better manage flows and overflows. This may include rearranging how processes are 

controlled. Consideration should be given to how other similar water treatment plants are 

controlled.  

9. Suggestion to conduct full scale testing (130 ML/d net) for longer duration and under poorer 

water quality conditions to evaluate the performance of both Actiflo® ,Ozone and filtration 

systems and clearwell at targeted flow rate for operational knowledge only. This is not a re-

rating requirement. It is acknowledged that these processes have the capacity under typical 

operating conditions to produce 130 ML/d net over a 24 hour period, as well as the difficulty 



58 | GHD | 8811884 | Report for Halton Region | PR-2989A | Oakville WPP EA Rerating | 130 ML/d Test Report  

Revised 12 September 2016 

associated with coordinating a full scale test to coincide with poor raw water quality (Sections 

4.1.5 and 4.1.6).  

Monitoring recommendations 

10. Actiflo® monitoring:  

– Monitor the Actiflo® maturation tank mixer’s stability during high flow conditions. Conduct 

further investigation if an issue arises. (Section 2.1.5 and 4.1.5) 

– Monitor the Actiflo® effluent for floc carryover during high flow conditions (influencing 

factors are the fixed capacity of the recirculation pumps and the gaps between lamella 

tube sections). (Section 2.1.5 and 4.1.5) 

– Monitor the Actiflo® settling tank weirs for vibrations during high flows. If noted, and if 

further investigation warrants, the issue may be mitigated by installation of stiffeners. 

(Section 2.1.5 and 4.1.5) 

11. Monitoring of the variation in CT performance between ozone contactors 1 and 2. During the 

full scale test, with respect to CT requirements, contactor 1 performed better than contactor 

2. It is suspected that this was due to Contactor 2 being larger than the Contactor 1 and 

ozone dosages not adjusted accordingly to meet CT requirements.  In the future, this fact 

should be kept in mind while running performance tests. (Section 4.1.6)  

Capital works recommendations 

12. Twin the 50 mm dia. raw water sampling line at the intake crib and install a backflushing 

system to mitigate line clogging which has been known to happen. Value of upgrade: Ensure 

monitoring of high turbidity at the intake crib’s location as the present line is known to clog; 

monitoring is needed to give operators extra time to prepare and adjust processes. (Section 

2.1.1 and 4.1.1) 

13. Seal the top of the two ozonated water conduits or consider replacing conduits with pipe. 

Another option could be to make the channel walls higher. This would remove the hydraulic 

bottleneck that limits raw water flows when conduit levels are high, which generally occur 

during flow adjustments, particularly with adjustments to the master filter rate. This is made 

under the assumption that at present the conduits are enclosed but that the enclosure is not 

sealed. If the two conduits do not have a top enclosure, a hydraulic assessment should be 

first conducted to compare open channel vs. full pipe flow conditions. Furthermore, sealing 

the conduits will also require adequate air and vacuum relief so to prevent over 

pressurization and to maintain an optimal hydraulic environment. Further discussion with 

operations and field investigation required. (Section 4.1.7)  

14. Investigate options for mitigating the flow restrictions into Filter 1, which may include 

adjustments to its structure. With respect to the flows bypassing the Filter 1 inlet, suggestions 

include installing a bulkhead in the filter inlet channel between Filters 1 and 2 and/or 

increasing the size of the inlet gate. With respect to the position of the internal filter troughs 

relative to the inlet port, it is suggested to realign the inlet port with one of the trough 

channels to reduce the hydraulic resistance. Our estimate suggests that the plant may have 

sufficient capacity to produce 130 ML/d net over a 24-hour period without implementing this 

recommendation, however doing so will improve reliability of the filtration system at 130 ML/d 

net flows and provide additional peace of mind to the operators and is therefore 

recommended. (Sections 2.3.3, 3.5.5, 4.1.8, and 4.5) 



 

GHD | 8811884 | Report for Halton Region | PR-2989A | Oakville WPP EA Rerating | 130 ML/d Test Report | 59 

Revised 12 September 2016 

15. Install the fourth high lift pump to provide redundancy for flows at 130 ML/d (net). (Section 

4.1.10) 

Investigation recommendations 

16. Verify the entirety of the clearwell and reservoir monitoring systems, since the SCADA data 

and the record drawings suggest an inaccuracy as discussed above. Verification should 

account for at minimum: floor elevations, location of level monitoring instruments, instrument 

calibration and bandwidth verification, SCADA tags, and monitoring check using field water 

level measurements.  

17. Investigate the turbidity and total organic carbon levels in the filtered water effluent during low 

production flows and during the targeted production flows. (Section 4.3.2)  

Additional investigation recommendations possibly requiring capital works 

18. Investigate options and to alleviate the occasional algae build-up on the travelling water 

screens. One consideration includes intermittent flushing with chlorinated water (noting that 

this would require dechlorination prior to disposal to Lake Ontario). This recommendation is 

made based on past algae build up issues, and in recognizing that increased raw water flows 

may result in an increased accumulation rate during an algae build up episode. Also it is 

possible that chlorine flushing would only kill the algae and not solve the build-up problem. 

Further investigation is required. (Sections 2.1.2 and 4.1.2) 

19. Investigate the presence, extent, and mitigative measures of vibrations in the High Lift 

Pumping Station during net production flows at 130 ML/d. If vibrations are determined to be a 

significant issue, suggested recommendations may include: altering the catwalk’s resonant 

frequency through structural adjustments or additional supports; and consideration of 

installing a decibel meter.(Sections 3.5.7 and 4.1.10) 

20. Investigate and consult with the Region to consider either adding redundancy by installing an 

additional chlorinator or replacing the chlorination system altogether (operators have noted 

that it is aging). The 2015 data suggests that the chlorine is still being used to quench excess 

ozone at the reservoir inlet injection location, and thus both the ozone and chlorine systems 

should be optimized to ensure efficient use of chemical resources as well as of the capacity 

of the chlorine system.  

Commissioning recommendation 

21. After implementation of recommendations, and in agreement with MOECC, perform a final 

full-scale site acceptance test to commission the plant. Ideally, the test should should allow 

for a minimum of two filter backwashes and necessary recovery time to replenish clearwell 

and reservoir storage levels and allow the system to stabilize..  The test should also include 

turning on all chemical systems, particularly those that were not operational during this test 

(i.e. Filter Aid Polymer Type 2, Alum, and Hydrogen peroxide).  The duration of the 

commissioning test should be determined during the detailed design phase and 

coordiationed with the distribution system operation to ensure demand requirements are met. 

Based on our review as documented in this report, the Oakville WPP has sufficient existing 

capacity to produce 130 ML/day of water. Aside from installing the fourth high lift pump, the 

capital works recommendations are intended to increase operational flexibility and reliability 

with the identified bottlenecks in the ozone-to-filter conveyance and the filtration system itself. 

(Sections 4.1.8 and 4.5) 



 

GHD | 8811884 | Report for Halton Region | PR-2989A | Oakville WPP EA Rerating | 130 ML/d Test Report | 60 

Revised 12 September 2016 

6. References 
ASI Group. Dec. 2014. Oakville WPP Intake Inspection Report. Submitted to Halton Region.  

Associated Engineering. Sep. 2003. Oakville WPP Preliminary Design Report. Submitted to Halton 

Region. 

_____. Jun. 2009. Oakville WPP Operations Manual. Submitted to Halton Region. 

_____. Jun. 2010. Technical Memorandum 1: Oakville WPP Process Capacity Review. Submitted 

to Halton Region. 

_____. Mar. 2011. Oakville WPP Phase 2 Upgrades Predesign Report. Submitted to Halton 

Region. 

_____. Oct. 2011. Oakville WPP Pilot Study. Submitted to Halton Region. 

Edzwald, J.K. March 2014. “Rapid mixing tanks for coagulation: are they needed?” Published in the 

Journal for the New England water Works Association (vol. 128, no. 1, pp. 1-11).  

Finnemore, E.J., J.B. Franzini. 2002. Fluid Mechanics with Engineering Applications (Tenth edition). 

McGraw Hill.  

GHD. Dec. 2014. Technical Baseline Review Memorandum 3 for the Oakville WPP. Submitted to 

Halton Region. 

Kawumara, S. 2000. Integrated Design and Operation of Water Treatment Facilities (second 

edition). John Wiley & Sons, Inc.  

Ontario Ministry of the Environment (MOE). 2008. Drinking Water Works Design Guidelines.  

_____. 2014. Optimization Guidance Manual for Drinking Water Systems.  



GHD | Class EA Study to Rerate the Oakville WPP to 130 ML/d 130 ML/d Test Report Region ref PR-2989A | 8811884 (1) 

Appendices 

 

  



GHD | Class EA Study to Rerate the Oakville WPP to 130 ML/d 130 ML/d Test Report Region ref PR-2989A | 8811884 (1) 

Appendix A 
Process Flow Diagram 

 

  



DateDrawnRevisionNo

Title

Project

Client

Note: * indicates signatures on original issue of drawing or last revision of drawing

Plot Date: Cad File No:19 December 2014  - 2:49 PM G:\86\16793\CADD\FIG\WPPP Process Flow Diagram.dwg

200 John James Audubon Parkway Suite 101

Amherst NY 14228 USA

T 1 716 748 6620  F 1 716 748 6621

E amhmail@ghd.com  W www.ghd.com

GHD Consulting Services Inc.

Job

Manager

Project

Director

Plotted by:

Barry Beebe

PRELIMINARY

FIGURE  2-1

ZEBRA MUSSLE/
PRECHLORINATION
(CHLORINE SOL'N)

INTAKE

INTAKE

750 Ø 750 Ø

2100 Ø 1800 Ø 1200 Ø

N.C.
N.O.

TRAVELING
WATER SCREEN

M

M

OVERFLOW

LAKE
ONTARIO

N.C.
M.H.

2 @
 12

00
x1

50
0

LLP-1 LLP-2

WET WELL

LOW LIFT PUMPING
STATION

LLP-3 LLP-4

60
0Ø

60
0Ø

900 - RW - A1

750Ø RAW WATER1200Ø
OVERFLOW

TO LAKE

60
0Ø

90
0Ø

 R
AW

 W
AT

ER

90
0 -

 R
W

 - 
B1

CALCIUM THIOSULPHATE

PA
CL

60
0Ø

M

M

12
00

 - 
RW

 - 
B1

N.O. N.
O.

M

M

M

M

M

75
0 -

 R
W

 - 
H1

15
0 -

 M
SD

 - 
H1

15
0 -

 M
SD

 - 
H1

750 - RW - H1

N.C.

N.C.

N.O.

N.O.HYDROCYCLONE

POLYMER
(TYPE 1)

M M M M

M M M M

POLYMER
(TYPE 1)

MI
CR

OS
AN

D
PO

LY
ME

R
(T

YP
E 

1)
PO

LY
ME

R
(T

YP
E 

1)

200 - MSD - H1

200 - MSD - H1

ACTIFLO - 1

OZONE
INJECTION
SYSTEM

OZONE
INJECTION
SYSTEMACTIFLO - 2

MI
CR

OS
AN

D
PO

LY
ME

R
(T

YP
E 

1)
PO

LY
ME

R
(T

YP
E 

1)

200Ø DRAIN

M

M

OZONE
GENERATOR

OZONE
GENERATOR

OFF-GAS
DESTRUCTION
UNIT

OFF-GAS
DESTRUCTION
UNIT

OZONE CONTACT CHAMBER

EXHAUST

EXHAUST

OZONE CONTACT CHAMBER

MICROSAND
RECIRULATING
PUMPS

MICROSAND
RECIRULATING
PUMPS

N.O.CALCIUM
THIOSULPHATE

NI
TR

OG
EN

4 VAPORIZERS

LOX TANK

AIR LIFT
PUMP

COMPRESSOR

CA
LC

IU
M

TH
IO

SU
LA

PH
AT

E

15
00

 - 
FI

N 
- H

1

N.O.

N.C.

HYDRO-
CYCLONE

DETENTION
TANK

25
0 -

 M
SD

 - 
H1

10
0 -

 M
SD

 - 
H1

20
0 -

 D
R 

- E
2

M

M

M

750Ø
TO DISTRIBUTION
SYSTEM

750Ø
TO DISTRIBUTION
SYSTEM

M

M

M

HIGH LIFT PUMPING STATION

200Ø DRAIN

200Ø DRAIN 600Ø OVERFLOW

750Ø

COAGULATION
TANK

INJECTION
TANK

MATURATION
TANK

HLP1

HLP2

HLP3
600Ø OVERFLOW
TO STORM SEWER

FILTER TO WASTE

BACKWASH
PUMPS

RESERVOIR DRAIN
& OVERFLOW

CLEARWELL

FL
UO

RI
DE

900x750

900x750

FLUORIDE

350Ø350Ø

1200x1200

1200x1200

1800x1800

CHLORINE
1500mmØ

NEW RESERVOIR

M M
M M

H H

600Ø

M M

600Ø 60
0Ø

 B
AC

KW
AS

H
HE

AD
ER

35
0Ø

20
0Ø

20
0Ø

600Ø

O.F.

WASTE
CHANNEL

OZONATED
WATER CONDUIT
(OVERFLOW TO
WASTEWATER TANK)

FILTER
INFLUENT
CHANNEL

600Ø

750Ø

O.F.

OZONATED WATER CONDUIT

OZONATED WATER CONDUIT (EXISTING SETTLED WATER CONDUIT)

FROM AIR SCOUR
BLOWERS

WASTE
CHANNEL

FILTER
INFLUENT
CHANNEL

35
0ØFILTERS

No. 1,2,7,8
FILTERS

No. 3,4,5,6

M

750Ø

VALVE
CHAMBER

REGIONAL

TO SANITARY SUMP

TO
 S

AN
IT

AR
Y 

SU
MP

TO GRAVITY THICKENER

TO WASTEWATER
HOLDING TANK

TO WASTEWATER HOLDING TANK

TO
 F

ILT
ER

S

CH
LO

RI
NE

PO
LY

ME
R

(T
YP

E 
2)

HY
DR

OG
EN

PE
RO

XI
DE

HY
DR

OG
EN

PE
RO

XI
DE



GHD | Class EA Study to Rerate the Oakville WPP to 130 ML/d 130 ML/d Test Report Region ref PR-2989A | 8811884 (1) 

Appendix B 
Lab Reports for Full Scale Test 

Water Quality Samples 

 
  



Conestoga Rovers & Associates
 Attn : Ariesse MacPhee

 
 651 Colby Drive
Waterloo, Ontario
N2V 1C2, Canada

Phone: 519-884-0510
Fax:519-725-1394

 13-May-2015
 

 Date Rec. : 06 May 2015
 LR Report: CA14139-MAY15
 Reference: 086979-PO-20-020436
Ozone
 

 Copy: #1
  

 
 
 
 
 CERTIFICATE  OF  ANALYSIS

 Final Report
 
  Sample ID Sample Date &

Time
Temperature
Upon Receipt

°C

pH
no unit

1: Analysis Start Date --- 08-May-15
2: Analysis Start Time --- 08:38
3: Analysis Approval Date -- 08-May-15
4: Analysis Approval Time -- 15:51
5: AO/OG -- 6.5-8.5
6: MDL --- 0.05
7: NR 11884-OZ-001 05-May-15 14:30 13.0 7.63
8: NR 11884-OZ-002 05-May-15 14:30 13.0 7.63
9: NR 11884-OZ-003 05-May-15 14:30 13.0 7.62

 
  

 MDL - SGS Method Detection Limit
NR - Not reportable under applicable Provincial drinking water regulations as per client.
 
 

 

   
 

 
 __________________________

 Brian Graham B.Sc.
Project Specialist 
Environmental Services, Analytical
 

0086979-GD-GHD
 
Project : 086979

 SGS Canada Inc.
 P.O. Box 4300 - 185 Concession St.
 Lakefield - Ontario - KOL 2HO
 Phone: 705-652-2000 FAX: 705-652-6365
 

O
nL

in
e 

LI
M

S
 0000407853

Page 1 of 2
 Data reported represents the sample submitted to SGS. Reproduction of this analytical report in full or in part is prohibited without prior written approval.  Please refer to SGS

General Conditions of Services located at http://www.sgs.com/terms_and_conditions_service.htm. (Printed copies are available upon request.)
 Test method information available upon request. “Temperature Upon Receipt” is representative of the whole shipment and may not reflect the temperature of individual samples.
 

jnewton2
Callout
Ozone sample points 1, 2, 3



Method Descriptions
Parameter SGS Method Code Reference Method Code

pH ME-CA-[ENV]EWL-LAK-AN-001 SM 4500

0086979-GD-GHD
 
Project : 086979

 SGS Canada Inc.
 P.O. Box 4300 - 185 Concession St. LR Report : CA14139-MAY15

 Lakefield - Ontario - KOL 2HO
 Phone: 705-652-2000 FAX: 705-652-6365
 

O
nL

in
e 

LI
M

S
 0000407853

Page 2 of 2
 Data reported represents the sample submitted to SGS. Reproduction of this analytical report in full or in part is prohibited without prior written approval.  Please refer to SGS

General Conditions of Services located at http://www.sgs.com/terms_and_conditions_service.htm. (Printed copies are available upon request.)
 Test method information available upon request. “Temperature Upon Receipt” is representative of the whole shipment and may not reflect the temperature of individual samples.
 



Conestoga Rovers & Associates
 Attn : Ariesse MacPhee

 
 651 Colby Drive
Waterloo, Ontario
N2V 1C2, Canada

Phone: 519-884-0510
Fax:519-725-1394

 13-May-2015
 

 Date Rec. : 06 May 2015
 LR Report: CA14140-MAY15
 Reference: 086979-PO-20-020436
Actiflo
 

 Copy: #1
  

 
 
 
 
 CERTIFICATE  OF  ANALYSIS

 Final Report
 
  Analysis 1:

Analysis
Start Date

2:
Analysis Start

Time

3:
Analysis
Approval

Date

4:
Analysis
Approval

Time

8:
MDL

9:
NR

11884-AF-001-005

Sample Date & Time 05-May-15 14:00
Temperature Upon Receipt [°C] --- --- -- -- --- 10.0
pH [no unit] 08-May-15 13:07 12-May-15 15:57 0.05 7.96
Alkalinity [mg/L as CaCO3] 08-May-15 13:07 12-May-15 15:57 2 93
Conductivity [uS/cm] 08-May-15 13:07 12-May-15 15:57 2 331
Colour [TCU] 08-May-15 08:47 08-May-15 16:14 3 < 3
Total Dissolved Solids [mg/L] 07-May-15 15:09 11-May-15 11:54 30 209
Total Organic Carbon [mg/L] 07-May-15 19:56 08-May-15 13:25 0.2 < 0.2
Aluminum (total) [mg/L] 08-May-15 14:10 11-May-15 15:05 0.01 0.23
Aluminum (dissolved) [mg/L] 08-May-15 14:10 11-May-15 15:05 0.01 0.10

 
  

 MDL - SGS Method Detection Limit
NR - Not reportable under applicable Provincial drinking water regulations as per client.
 
 

 

   
 

 
 __________________________

 Brian Graham B.Sc.
Project Specialist 
Environmental Services, Analytical
 

0086979-GD-GHD
 
Project : 086979

 SGS Canada Inc.
 P.O. Box 4300 - 185 Concession St.
 Lakefield - Ontario - KOL 2HO
 Phone: 705-652-2000 FAX: 705-652-6365
 

O
nL

in
e 

LI
M

S
 0000407878

Page 1 of 3
 Data reported represents the sample submitted to SGS. Reproduction of this analytical report in full or in part is prohibited without prior written approval.  Please refer to SGS

General Conditions of Services located at http://www.sgs.com/terms_and_conditions_service.htm. (Printed copies are available upon request.)
 Test method information available upon request. “Temperature Upon Receipt” is representative of the whole shipment and may not reflect the temperature of individual samples.
 

jnewton2
Callout
Actiflo



Method Descriptions
Parameter SGS Method Code Reference Method Code

Alkalinity ME-CA-[ENV]EWL-LAK-AN-006 SM 2320
Carbon by SFA ME-CA-[ENV]SFA-LAK-AN-009 SM 5310
Colour ME-CA-[ENV]EWL-LAK-AN-002 SM 2120
Conductivity ME-CA-[ENV]EWL-LAK-AN-006 SM 2510
Metals in aqueous samples - ICP-OES ME-CA-[ENV]SPE-LAK-AN-003 SM 3030/EPA 200.7
pH ME-CA-[ENV]EWL-LAK-AN-001 SM 4500
Solids Analysis ME-CA-[ENV]EWL-LAK-AN-005 SM 2540C

0086979-GD-GHD
 